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SAKAR INTERNATIONAL INC.  
195 CARTER DRIVE, EDISON, NEW JERSEY 08817 U.S.A  
 
Sample Description: DIGITAL CAMERA 
Style No(s): IE090 PO No.: / 
Model No.:  / Batch No.: / 
Brand: POLAROID Product End Use: / 
Vendor: / Country of Destination: / 
Manufacturer: SHUOYING DIGITAL SCIENCE & 

TECHNOLOGY (CHINA) CO., LTD 
Supplier Reference: / 

Buyer: / Country of Origin: CHINA 
Test Period: From Mar 02, 2017 to Mar 16, 2017   
 
 

SUMMARY OF TEST RESULTS 
 

TEST REQUESTED CONCLUSION REMARK 

Total Cadmium Content - European Parliament and Council Regulation (EC) 
No. 1907/2006 concerning the Registration, Evaluation, Authorisation and 
Restriction of Chemicals (REACH) with its Latest Amendment, Entry 23 

PASS - 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

 
 

Signed for and on behalf of 
Annray Test Co., Ltd. 

 

Tony Tang  Manager, Laboratory 
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RESULTS: 
 

Sample 
item 

Sample Description Location Style 

I001 Red coating  Words & frame  - 
I002 White coating  Body  - 
I003 Yellow coating  Cover  - 
I004 Grey coating  Cover  - 
I005 Black coating  Cover  - 
I006 Black plastic Case  - 
I007 Black plastic  Frame & screen cover  - 
I008 White plastic  Cover  - 
I009 Black plastic  Cap of button  - 
I010 Black plastic  Buckle of belt   - 
I011 Transparent plastic  Screen & Flashlight  - 
I012 Transparent grey plastic with adhesive  Film of screen - 
I013 Transparent plastic  Holder of battery  - 
I014 White plastic  Lens  - 
I015 Taupe plastic  Button  - 
I016 White plastic  Cover of screen  - 
I017 Black soft plastic  Cap of battery  - 
I018 Black plastic  DC plug  - 
I019 White plastic  USB plug  - 
I020 Black PVC DC plug  - 
I021 White printed black PVC Wire jacket  - 
I022 Black PVC USB plug  - 
I023 Multi-color printed transparent plastic  CD - 
I024 Red PVC Wire jacket of line  - 
I025 Black PVC Wire jacket of line  - 
I026 White PVC Wire jacket of line  - 
I027 Blue PVC Wire jacket of line  - 
I028 Black soft plastic  Washer of button  - 
I029 Black soft plastic  Washer of screw  - 
I030 Black soft plastic  Washer of case  - 
I031 Black foam with adhesive  Washer of screen  - 
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RESULTS: 
 

Sample 
item 

Sample Description Location Style 

I032 Black soft plastic  Washer of lens - 
I033 White printed black soft plastic  Wire jacket  - 
I034 Red soft plastic  Wire jacket  - 
I035 Snow white plastic  Film of screen(small) - 
I036 White plastic  Film of screen(small) - 
I037 White plastic  Frame of screen(small) - 
I038 Transparent plastic  Screen(small)thick - 
I039 Transparent grey plastic with adhesive  Film of screen(big) - 
I040 Shiny silver plastic  Film of screen(big) - 
I041 Silver plastic  Film of screen(big) - 
I042 White plastic  Film of screen(big) - 
I043 Snow white plastic  Film of screen(big) - 
I044 White plastic  Frame of screen(big) - 
I045 Transparent plastic  Screen(big)thick - 
I046 Black plastic  Ring of lens  - 
I047 Red PVC Wire jacket of PCB  - 
I048 Black PVC Wire jacket of PCB  - 

 
Total Cadmium Content - European Parliament and Council Regulation (EC) No. 1907/2006 concerning the Registration, 
Evaluation, Authorisation and Restriction of Chemicals (REACH) with its Latest Amendment, Entry 23 
 
Test Method : EN1122 Method B  
 

Maximum Allowable Limit : 100 mg/kg 

 
 Unit Result 

Test Item(s) - I001☆ I002☆ I003☆ I004☆ 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
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RESULTS: 
 

 Unit Result 

Test Item(s) - I005☆ I006 I007 I008 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
 

 Unit Result 

Test Item(s) - I009 I010 I011 I012 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
 

 Unit Result 

Test Item(s) - I013 I014 I015 I016 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
 

 Unit Result 

Test Item(s) - I017 I018 I019 I020 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
 

 Unit Result 

Test Item(s) - I021 I022 I023 I024 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
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RESULTS: 
 

 Unit Result 

Test Item(s) - I025 I026 I027 I028 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
 

 Unit Result 

Test Item(s) - I029 I030 I031 I032 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
 

 Unit Result 

Test Item(s) - I033 I034 I035 I036 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
 

 Unit Result 

Test Item(s) - I037 I038 I039 I040 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
 

 Unit Result 

Test Item(s) - I041 I042 I043 I044 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
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RESULTS: 
 

 Unit Result 

Test Item(s) - I045 I046 I047 I048 

Parameter - - - - - 

Total Cadmium (Cd) mg/kg ND ND ND ND 

Conclusion - PASS PASS PASS PASS 
 
Note / Key : 
 ND = Not detected Detection Limit (mg/kg) : 10 
 mg/kg = milligram per kilogram = ppm = part per million 
Remark: 
 - Plastic material(s) produced from recovered polyvinyl chloride (PVC) is (are) not allowed to comply with this requirement 

and has (have) to comply with another total cadmium requirement with maximum allowable limit of 1 000 mg/kg. 
 - ☆The test items(I001-I005) were semi-product and provided by client dated on Mar 13, 2017. 
 - Tested part(s) was/were specified by client 
This report is to Supersede Annraytest report No. A170302016004(R1) dated on Mar 20, 2017. 
 
SAMPLE PHOTO: 
 
 

 
*** End of Report *** 


